NH81E250 EXPLODED PARTS LIST

NH81E250 EXPLODED PARTS LIST

ITEM | QTY. PART NO. DESCRIPTION NOTES ITEM | QTY. PART NO. DESCRIPTION NOTES
1 8 6048 BEARING RETAINER BOLT 3/8-16 X 1-1/2 ZINC 37 1 3734 SPLIT CONE NUT SIS
2 8 2247 BRG.RETAINER LOCKWASHER  |3/8 MILD STEEL 38 1 PER SIN INTERMEDIATE BEARING TEFLON OR NBR
3 1 PN1554 OUTBOARD ISOLATOR ALUM. COM-223 39 1 3735 CHAMBER SIS
4 1 6256 OUTBOARD ISOLATOR O-RING  [VITON 40 1 PN1437 BEARING RUNNER 316 S/S
5 1 6090 REAR BEARING RETAINER MILD STEEL 41 1 PN1600 DISCHARGE BEARING & A& B AVAILABLE
6 1 3642 BEARING RETAINER O-RING___|VITON HOUSING ASSEMBLY ~ |SEPERATELY
7 2 3656 THRUST BEARING ALLOYED STEEL omzm_mqm OF THE FOLLOWING:
8 1 6085 E-FRAME DRIVE SHAFT 4140 STEEL 1 PN1440 A =DISCHARGE BRG. (ACM)
9 1 6091 E BEARING FRAME (1SO) MILD STEEL ! 3735 B = CHAMBER (S/S)
10 2 2247 REAR FOOT LOCKWASHER 3/8 MILD STEEL 42 ! 3637 SHAFT END CAP 316 SIS
11 2 3243 REAR FOOT BOLT 3/8-16 X 3/4 MIS 43 L 3480 HEAVY DUTY LOCKWASHER 3/8 SIS
12 ! 3018 REAR FOOT MILD STEEL M “ _umumﬂz wuﬁﬂowzmw_m_w_mm ASSEMBLY WMM_MHL =
13 1 0194 3/8 NPT BREATHER VENT ALAMITE 313650 (INCLUDES [TEMS 33 THRU 44)
M “ ﬂww H amﬂﬂqn wﬂmz PLUG M_u% zmmmmw_wm_. 46 1 PN1431 _ |DISCHARGE VICTAULIC ASSY. _ |VARIOUS
16 1 3666A SIGHT GLASS OILER ASSY. VARIOUS sl ! 6239 3 DISCHARGE O-RING VITON
_ 48 8 2247 CASE FLANGE LOCKWASHER 3/8 MILD STEEL
CONSISTS OF THE FOLLOWING: ) 29 | s 2503 |CASE FLANGE BOLT 3/8-16 X 1-1/4 GR 8
1 G404-2 A= SIGHT GLASS OILER 2-1/4" LONG 50 1 PER SIN PUMP CASE ASSEMBLY VARIOUS
1 1009 B = 1/4 NPT X 4" PIPE NIPPLE MILD STEEL PIPE ] 3 A ADJUSTABLE SUPPORT ASSY — TVARIOUS
17 1 6118 BEARING FRAME O-RING VITON CONSISTS OF THE FOLLOWING:
18 1 6158A RADIAL BEARING ALLOYED STEEL 1 6027 A =T-BOLT CLAMP 316 SIS
19 1 6086 SHAFT COUPLER 316 SIS 1 PN1284 B = FRONT FOOT TOP-TALL 12GA. MILD STEEL
20 1 6152 SHAFT COUPLER KEY MILD STEEL 1 6023 C = FRONT FOOT BASE MILD STEEL
21 1 0829 WAVE WASHER SPRING STEEL 2 2139 D = 3/8-16 X 1 BOLT MILD STEEL
22 1 PN1413 INBOARD ISOLATOR COM-202 2 2245 E = 3/8 FLAT WASHER MILD STEEL
23 1 PN1414 MECHANICAL SEAL PLATE 316 SIS 2 2247 F = 3/8 LOCKWASHER MILD STEEL
24 2 3624 MECH. SEAL PLATE O-RING VITON 2 2248 G = 3/8-16 NUT MILD STEEL
25 1 3623 MECHANICAL SEAL COM-203
26 1 3644 1-1/4" SNAP RING SPRING STEEL
27 8 2247 LOCKWASHER 3/8 MILD STEEL
28 3 1018 1/4 NPT PIPE PLUG 316 SIS
29 8 2593 CASING ADAPTER BOLT 3/8-16 X 1-1/4 GR.8
30 1 3625A CASING ADAPTER 316 /S
31 1 3626 CASING ADAPTER O-RING VITON
32 1 3727 STARTER PLATE 316 SIS
33 1 PER SIN IMPELLER SHAFT 316 SIS
34 1 3733 SPLIT CONE SIS
35 1 PER SIN SEAL RING TEFLON OR NBR
36 1 3732 IMPELLER SIS m_x_.mmwﬁuwﬁmﬂ_mmoummo T&T PuMp Co. INC. FAIRMONT,WV 26554
Wm_.‘w.w.»u‘om @.@.&acg DRAWING TITLE
wﬁ.sﬁ — NH81E250 EXPLODED
provna e PARTS LIST
DR CWR_[5-19-08 Q| o e
DESTN A’| NH81E250 EXPLODED PARTS LIST
ENGR SCALE NONE [RELEASE DATE 3-19-8 [Sheet 1 of 1




